POWER
STEP

Complete with Wrap-around Walkways

Manual for Cat D1 1T Dozer

FOLDING LADDER

Model No.PSA-D11T-F/L+RHWW
Serial No.:D11T-RHW-001 - ~

Date Manufactured: April 2008

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER

Caterpillar D1 1T Dozer STEP
CONTENTS
Page 3 Section 1 Installation and Mounting instructions
Installation Drawings
10 Section 2 Recommended Maintenance procedure
11 Section 3 Operating Procedure
Section 4 Drawings and Repair Parts lists
12 4  Assembly Complete
13 4-1 Ladder Assembly
Parts List
15 4-2 Landing Assembly LHS (+ NG Version)
Parts List
19 4-3 Landing Assembly RHS (+ NG Version)
Parts List
23 4-4 Landing Assembly Rear (+ NG Version)
Parts List
27 4-5 Spreader Assemly
Parts List
29 4-6 Drive Unit Assembly
Parts List
31 4-7 PROP Assembly
Parts List
32 4-8 Hydraulic Cylinder
Parts List
34 5-9 Power Pack
Parts List
37 4-10 Electrical Controls
Parts List

Material Kit Supplied

Wiring Diagrams

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer g-cr)\EAé)ER

Installation and Mounting Instructions
See Drawings 23 185, 23 186 & 23 182 (Page 4,5 & 7)

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Landings to Dozer

Installation and Mounting Instructions

PROCEDURE
See Dwg 23 185
1. Remove cover plate at the back of the mudguards then remove horn/s.

2. Fit Bolting Pads/Blocks as shown including pads on the side of the right hand
mudguard.
3. Re-locate horn/s to suit.

See Dwg 23 186

1. Per View 1, fit 23 170 Rear Spreader Plate to the rear of themachine,bolted to the
mounting blocks welded to the mudguards etc. Fit Washer Plates (provided) under
bolt beads - Washer Plates not shown.

2. Fit Landing Brackets and Isolators to Spreader Plate, View 1.

3. Fit Isolators to mounting plates welded to sides of mudguards per View 1. Right
side of machine also. Fit Isolator Pin Brackets to Isolators. Note (per View 2) that
the 'neck’ of the Isolator Pin Bracket is offset - install with the neck near to the
machine & therefore the rectangular bolting plate away from the machine.

4. Per View 3, put the left side landing (complete with ladder) on the Isolator Pin
Brackets(Item iii.) and bolt on. See also View 4. Also fit Isolator Pin Brackets to the
arm on the rear end of the side landing main beam and attach to Isolators (on
Spreader Plate)using Isolator Bush Pin.

5. Fit right side landing, same as left side.

6. Per View 6, fit Rear Landing to brackets on Spreader Plate. Spreader bars under
floor of rear landing come down on the inside of the supporting bracket. Bracket
bolting flanges point away from m/c. See also View 8.

7. Fit also Rear Landing Handrail (in 2 pieces) to Rear Landing. Bolt halves together
at joining flange and join toeboard with splice piece.Weld Isolated Handrail Link to
handrail/s to suit, left and right sides.

8. Grease the gears in the drive mechanism.

9. Per View 7, fit Flooring Extension to the side walkways beside the fuel tank and
accessories enclosure. Trim Extension to suit. Weld to suit.

PSA-D11T-F/L+RHW 6-8-12 ng



POWER
STEP

- 23 185

Installation Instruction Drawings

FOLDING LADDER
Caterpillar D1 1T Dozer

Section 1

pJonbpnw jo sopLIns
1o} doy jo sbpa xopg

6’29 6981 G'LC9 G'0L-+ 0627
— | S/£9 G/81 §L89 [ —

/

uioy R
1yb1| aAoway

— I I
"oun AJag ‘dS 1) ¥GGT SV G “‘
:bulplem

[H|E L N —— )

\SIOH 18414

% SPU TSI \
\

5
2

L1

daud pjam Joj Jou spjom
paJnba. aq Aow ‘_Mw%ﬁ__mhwwﬁ bugsixe Josjo 03 Ao
abowi Jounw - ¢ V130 UOISIAG. SWOS BUIYIDW 0 /1 2 sspis ¢ 8|l 01 . _ __
PSpUSYU Y} UO 0L/ | 06—+ A— I
T V13 JOU S| uolsuBWIp SIY} I <06 ol
H ﬁ/ Lu_j__
\ < T .)/, (=
‘sdoud pjom Jo} i
Jou ‘spjam Buysixs Ips|d 0} 4D ,_, b=l Y H/ ee%
%90|g JO SBpIS UO S|9A3q - 3}ON R \ 1y
(ubu 3 21!
ua| ‘doy) mpo Qr sepis ¢ plaM S
- =-0¢ 0o
#o0|g bununop G129 ko9 pod Bununop 0 ©
Jouut JDoy 10 €41 ¢¢ G'L£9 IS 0 €11 §2
Bl 01 .oma S OG plom ‘}ul =
w0310 [o] OM “SPuUs pJe
a1oid b/w 1109 B do} PI3M "SpuUs PN

doy ‘apisiapun

Pg4

PSA-D11T-F/L+RHW 6-8-12



POWER
STEP

- 23 186

Installation Instruction Drawings

FOLDING LADDER
Caterpillar D1 1T Dozer

Section 1

ok

Pg5

¥ MIIA /
L s s

< )

S M3IA

IS M G

oUI| BAUBD SULODW U} WO
2\ wuh_ sjud nxustcu—!_uu.lw
Bupun] jo ebupy Bugjog

10,9 Bupuo =

9 M\AIN
N |

jop0.g Bupuoy jo
Jouyoow ponoy opjsul soup
(Aomypp jo iod) oq sepoaids

e L
/ : [o.© - 1
m yaxopug buipup 1ox904g Buipuo
£0 V11 §3 10 #41 €Z][yoxo04g bupuo 20 z91 £2| T M3IA
1 i
( V)
®
9 e \ 3 oPPs]_056 1
Q / 3 . W Jpe]
yoso0.g Buipun : L
0 ¢91 €7
Ry ()
. - o%301g Ud RI0P8]
120, 3ojd dwojy 756 12
U £0, JoyojosT ) _
[swopuoty Aoy ooy 11 7] 1o IR pUDH
pejoIos] G00'ZT 30,4 1apoadg
[fompp ooy 741 7] 03y 0Ll €¢

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer g-cr)\EAé)ER

Section 1 Installation Instruction Drawings

Prop System - 23 182 See Page 7

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Landings to Dozer .

PROCEDURE

1. Lower ladder as far as it will go. Ensure its' lowered travel is limited by the stops at
the top of the ladder (see View 2) and not by the drive mechanism. If the drive
mechanism is limiting down travel, re-arrange spacers/packers behind the actuator
attachment so the ladder stops limit the travel - see View 3.

2. Fit the Prop System Mounting Frame to the ROPS over the cabin per View 1. Use
existing bolting blocks at the back + Bolting Pad 23 160 14 at the front. Also weld
ROPS Roof Button 23 160 16 to the ROPS roof, 3 off. Spacers 23 160 13 might be
required under the rear cleats.

3. Raise the ladder as far as it will go. Per View 1, bolt the PROP Arm 21 945 to the
Spacer Frame 23 161 using the middle of five holes available for the isolator bush
bolts. Locate the assembled PROP Arm and Spacer Frame so as to engage the
ladder centrally and support it in the middle of its' range of free movement (slap).
Weld the blocks in place, per View 4

Pg6

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer I g-cr)\EAé)ER '

Section 1 Installation Instruction Drawings -23182

23 160 PROP
System Mounting

|23 161 PROP System Spacer Frame|

(71545 PRP Ao
o
I ‘
==
\

Actuator Attachment

N

E ™

- =

> i

>
(&)
o
(]

©
£ [}
< @ i
o
2 p = >
g L T
5 S

PSA-D11T-F/L+RHW 6-8-12 Pg7



FOLDING LADDER

POWER
STEP

- 22 520

Caterpillar D1 1T Dozer

Section 1

Installation Instruction Drawings

Drive Arrangement

awpJ4 By aAug

¥.6 1

Japunlhg

Lol

€0 0v6 1¢ 4odaay

6G6 1¢ 403 J0}03G

V901 12 9bld BIN yoyms xoud
20 166 1 J4og BIN Yojms xo.d

“)ins 0} Jaysom %o0|/bulids yym pup ‘ynu

Japun pup ppay Japun JOYSDM }D|} Y)IM PRl -

6°0749 84D sjoq|o -
9SIMIBY}O 8}0u SSa|U(

¥G6 12 DbIN
Japuijfg Jojonyoy

2

D99 10}99S
40 gny 0} s}joq

10 166 12
IS YOUMS X0ld

=

¥S6°1C  DIN
Japulk) Joyonjoy

|

}Ins 0} sJaonds

i

LL61C

HOYS J0Ald

=

U
/ ¥86 1¢
pJong aALQ

}o%90.4g burunop

J0}ODJ} pJDMO} }D9)
}D3|) JO BpIS}NO SB0
sAom|p 3a3904g bununop

Pg8

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer g-cr)\EAé)ER

Section 1 Installation and Mounting Instructions
Maintenance Notes

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Landings to Dozer

WARNING

Raising the POWER STEP Ladder by external means can create a vacuum in the
hydraulic cylinder and create the opportunity to allow air into the hydraulic system,
defeating the inherent safety features of the POWER STEP.

This must be avoided, to maintain safe operation of the POWER STEP.

In instances where the use of external means to raise the Ladder must be used, please
follow the following instructions:

Loosen hard plumbed hydraulic lines on cylinder side of lock valve on cylinder.

Raise Ladder by available means.

Note: Make necessary arrangements to collect displaced oil, and be aware that air enters
the piston side of the cylinder as platform is raised.

Lock in raised position.

Re-tighten hydraulic fittings.

SECURE THE LADDER IN THE RAISED POSITION, MECHANICALLY, CHAIN &
TAGOUT THE POWER STEP

To recommission the POWER STEP:

Loosen hydraulic fittings on cylinder side of lock valve.

Note: Collect displaced oil.

Lower Ladder to lowest position, using alternate safety approved means, fully retracting
cylinder. Ensure all personnel are clear of step radius.

Operate electrical control switch to purge air from the hydraulic line systems, lock valve
and cylinder.

Tighten the hydraulic fittings either side of lock valve to restriction fitting.

Cycle step unloaded several times to purge all air from hydraulic system.

The Power Step will not operate correctly if there is any air in the hydraulic circuit (due to
the incorrect operation of the lock valve).

PSA-D11T-F/L+RHW 6-8-12 ng



FOLDING LADDER
Caterpillar D1 1T Dozer gg\EAé)ER

Section 2 Recommended Maintenance Procedure

Daily
Visually check st airway and structure for damage, loose component s,
handrails, etc.
Check for hydraulic oil leaks from hydraulic cylinders, plumbing and hoses.

Notify the appropriate supervisor for any observed damage or malfunction.

500 Hours
Grease the nipples on the rotation shaft and sector gears.

Check main mounting bolts for torque.

Check hydraulic oil level in power pack and top up as necessary. (Stairway in raised
position).

Top up using same hydraulic oil as used in hydraulics of machine.
Thoroughly check all electrical wiring for damage, replace as necessary.

Repeat daily check as above

5000 Hours
Change hydraulic oil in tank of hydraulic power pack (5.0 litres)

It is recommended that the same hydraulic oil be used in the power pack as the
hydraulics of the machine.

Grease 4 grease nipples on rotation shaft and sector gears, all of these are
accessible with the stairway lowered, and accessed from under the stairway.

Check and inspect all main bolts on stairway system.
Retorque if required.

Repeat daily check as above

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800PSI.

IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY.

PSA-D11T-F/L+RHW 6-8-12 Pglo



FOLDING LADDER
Caterpillar D1 1T Dozer g-cr)\EAé)ER

Section 3 Operating Procedure

To Lower Ladder (from the machine)
Position machine in a level, safe area, away from the work face, whenever possible.
Apply park brake and lower engine speed to idle.
Check that the area below the Ladder Access System is clear of people and
obstacles, and lower ladder by operating the two position electrical switch adjacent
to the ladder, to the down position by pressing the switch down.
Hold the switch in the down position until ladder is fully lowered.
If the truck is parked on uneven ground, the bottom of the stairway may touch the
ground before the ladder is in the fully lowered position.
Should this occur, descend the ladder with caution.

To Raise Ladder
Ascend the ladder onto the landing of the truck.
Ensure the area around the ladder is clear of people and standing to the side, clear
of the area the handrails and ladder raises into, operate the electrical switch to the
raise position (up).
Hold the switch in the up position until the ladder is in the fully raised position.
The ladder is now raised and stored.

OPERATING NOTES

NOTE: FLOW CONTROL VALVE ADJUSTMENT:

The valve should be positioned to restrict the flow and speed of the Power Step when
lowering. Adjust the knob on top of the valve by turning left or right (clockwise) when the
step is being lowered, until it is lowering at a safe and reasonable speed.

When it is adjusted, lock the adjusting knob by tightening the grub screw located on the
side of the knob.

NOTE: MAGNETIC 'GO' SWITCH ADJUSTMENT:

The switch target trigger area is located on the opposite side and end from the cable entry
point on the switch. Once it is mounted to the switch bracket, adjust the switch in or out
from the stair steel trigger point, to be within 3mm - 10mm from touching each other when
the stair is in the desired rest position.

[DO NOT EXCEED 10mm DISTANCE BETWEEN THE SWITCH AND STRIKER PLATE].
Test by raising and lowering the Power Step a couple of times and adjust again if
necessary.

PSA-D11T-F/L+RHW 6-8-12 Pgll



FOLDING LADDER

POWER
STEP

Caterpillar D1 1T Dozer

Section 4 Assembly Complete

Pgl12

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer I g-cr)\EAé)ER '

Section 4-1 Ladder Assembly

PSA-D11T-F/L+RHW 6-8-12 Pg13



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-1 Ladder Assembly

See Drawing Page 13

POWER
STEP

Item |Part No. Part Name Qty
1 [PS-21924 LADDER & HANDRAIL FABRICATION 1
2 |PS-21977 ROTATION SHAFT 1
3 |PS-21958 PINION ASSEMBLY 1
4 [PS-21926-01 LADDER SHAFT PIVOT BUSH-MIDDLE 1
5 |PS-21926-02 LADDER SHAFT PIVOT BUSH-NON DRIVE END | 1
6 |PS-21926-03 LADDER SHAFT PIVOT BUSH- DRIVE END 1
7 |CPS-M12X45 BOLT-M12 x 45 8
8 |CPS-M12X30 BOLT-M12 x 30 8
9 |CPS-M12NZP NUT-M12 8
10 |CPS-M12NZP WASHER-M12 16

PSA-D11T-F/L+RHW 6-8-12

Pgl14




POWER
STEP

FOLDING LADDER
Caterpillar D1 1T Dozer

PP-22786A

Section 4-2 Landing Assembly LHS.

Pgl15

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-2 Landing Assembly LHS.
See Drawing Page 15

PS-22786A

POWER
STEP

ltem |Part No. Part Name Qty
1 [PS-22786 LHS LANDING 1
2 |PS-22787-A HANDRAIL- FRONT-LHS 1
2A |PS-22787-B HANDRAIL- REAR-LHS 1
3 |PS-21932 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY. 6
5 |PS-21976 FRONT PIVOT PIN BRACKET 1
6 |PS-21941 ANTI VIBRATION BEARING 2
7 |PS-21941-06 RUBBER BUSH 2
8 |PS-21933 ISOLATOR BUSH PIN 2
9 |PS-21925 MIDDLE BEARING MOUNTING 1
10 [PS-22005-01 ANGLE BRACKET 2
11 |PS-22005-03/02 ISOLATOR RUBBER CLAMP 2
12 [PS-23173-04 MOUNTING BAR 2
13 |PS-22789-02 CLAMP BAR 2
14 |[PS-22789-03 ISOLATOR ELEMENT 1
15 |PS-23173-04 SIDE MOUNTING PAD 2
16 [CPS-M12X75ZP BOLT-M12 x 75 2
17 [CPS-M12X65ZP BOLT-SOCKET HEAD-M12 x 65 2
18 |CPS-M12X35ZP BOLT-M12 x 35 28
19 [CPS-M12X30ZP BOLT-M12 x 30 12
20 |CPS-M12X25ZP BOLT-M12 x 25 20
21 |CPS-M8X35ZP BOLT-M8 x 35 8
22 |CPS-M12NZP NUT-M12 30
23 |CPS-1/2"NN NUT-NYLOC-1/2"UNC
24 |CPS-M8NN NUT-NYLOC-M8
25 |CPS-M12WH WASHER-HARDENED-M12 96
26 |CPS-M8WH WASHER-HARDENED-M8 16

PSA-D11T-F/L+RHW 6-8-12

Pgl6




FOLDING LADDER

POWER
STEP

PP-22786-NG Updated Handrails

Caterpillar D1 1T Dozer

Pgl7

Section 4-2 Landing Assembly LHS.

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-2 Landing Assembly LHS.
See Drawing Page 17

POWER
STEP

PP-22786-NG Updated Handrails

ltem |Part No. Part Name Qty
1 [PS-22786 LHS LANDING 1
2 |PS-22787-A-NG HANDRAIL- FRONT-LHS-NEW GENERATION 1
2A |PS-22787-B-NG HANDRAIL- REAR-LHS-NEW GENERA TION 1
3 |PS-21932 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY. 6
5 |PS-21976 FRONT PIVOT PIN BRACKET 1
6 |PS-21941 ANTI VIBRATION BEARING 2
7 |PS-21941-06 RUBBER BUSH 2
8 |PS-23176 FLOORING EXTENSION 1
9 |PS-21933 ISOLATOR BUSH PIN 2
10 [PS-21925 MIDDLE BEARING MOUNTING 1
11 |[PS-HRI-C11 RUBBER HOSE Pirtek IRR-032 x 120 8
12 [PS-HRI-A06 HANDRAIL POST - DOUBLE CLAMP ASSY. 4
13 |PS-HRI-C03 HANDRAIL RUBBER BLOCK 2
14 |[PS-23173-04 SIDE MOUNTING PLATE 2
15 |CPS-M12X65ZP BOLT-SOCKET HEAD-M12 x 65 2
16 [CPS-M12X45ZP BOLT-M12 x 45 8
17 [CPS-M12X35ZP BOLT-M12 x 35 28
18 |CPS-M12X30ZP BOLT-M12 x 30 12
19 [CPS-M12X25ZP BOLT-M12 x 25 20
20 |CPS-M10X75ZP BOLT-M10 x 75

21 |CPS-M8X35ZP BOLT-M8 x 35

22 |CPS-M12NZP NUT-M12 30
23 |CPS-M10NZzP NUT-M10

24 |CPS-1/2"NN NUT-NYLOC-1/2"UNC

25 |CPS-M8NN NUT-NYLOC-M8

26 |CPS-M12WH WASHER-HARDENED-M12 96
27 |CPS-M10WH WASHER-HARDENED-M10 8
28 |CPS-M8WH WASHER-HARDENED-M8 16

PSA-D11T-F/L+RHW 6-8-12

Pg18




FOLDING LADDER

POWER
STEP

Caterpillar D1 1T Dozer

22784A

3 Landing Assembly RHS.

Section 4

Pgl19

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-3 Landing Assembly RHS.

See Drawing Page 19

22784A

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-22784 LANDING ASSEMBLY RHS 1
2 |PS-22788 HANDRAIL RHS 1
3 |PS-21932 ISOLATOR PIN BRACKET 2
4 |PS-21930 ISOLATOR MOUNTINGS 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |PS-22005-01 ANGLE BRACKET 2
7 |PS-22005-03 ISOLATOR RUBBER 2
8 |PS-23173-04 SIDE MOUNTING PAD 2
9 [CPS-M12X75ZP BOLT-M12 x 75 2
10 [(CPS-M12X35ZP BOLT-M12 x 35 20
11 |CPS-M12X25ZP BOLT-M12 x 25 20
12 [CPS-M12NZP NUT-M12 22
13 [CPS-1/2"NN NUT- NYLOC-1/2" UNC 4
14 |CPS-M12WH WASHER-HARDENED-M12 68

PSA-D11T-F/L+RHW 6-8-12

Pg20




FOLDING LADDER

POWER
STEP

Section 4-3 Landing Assembly RHS 22784A-NG Updated Handrails

Caterpillar D1 1T Dozer

Pg21

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-3 Landing Assembly RHS.
See Drawing Page 21

POWER
STEP

22784A-NG Updated Handrails

Iltem |Part No. Part Name Qty
1 |PS-22784 LANDING ASSEMBLY RHS 1
2 |PS-22788-NG HANDRAIL RHS- NEW GENERATION 1
3 |PS-21932 ISOLATOR PIN BRACKET 2
4 |PS-21930 ISOLATOR MOUNTINGS 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |PS-23176 FLOORING EXTENSION 1
7 |PS-HRI-A06 HANDRAIL POST - DOUBLE CLAMP ASSY. 4
8 |PS-HRI-C11 RUBBER HOSE Pirtek IRR-032 x 120 8
9 |PS-23173-04 SIDE MOUNTING PLATE 2
10 [(CPS-M12X35ZP BOLT-M12 x 35 24
11 |CPS-M12X25ZP BOLT-M12 x 25 20
12 [CPS-M10X75ZP BOLT-M10 x 75 8
13 [CPS-M12NZP NUT-M12 26
14 |CPS-M10NZP NUT-M10
15 [CPS-1/2"NN NUT- NYLOC-1/2" UNC
16 |CPS-M12WH WASHER-HARDENED-M12 76
17 [CPS-M10WH WASHER-HARDENED-M10 8

PSA-D11T-F/L+RHW 6-8-12

Pg22




FOLDING LADDER

POWER
STEP

Caterpillar D1 1T Dozer

23172A

Section 4-4 Landing Assembly Rear

Pg23

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-4 Landing Assembly Rear
See Drawing Page 23

23172A

POWER
STEP

Item |Part No. Part Name Qty
PS-23172 LANDING ASSEMBLY-REAR 1
PS-23175 HANDRAILS- REAR 1
PS-23174-02 REAR LANDING BRACKETS - OUTER-LHS 1

3A |PS-23174-04 REAR LANDING BRACKETS - OUTER-RHS 1

4 |PS-23174-01 REAR LANDING BRACKET - INNER-RHS 1

4A |PS-23174-03 REAR LANDING BRACKET - INNER-LHS 1

5 |PS-21990 RIPPER LIGHT BRACKET 1
6 |PS-M16X50ZP BOLT-M16 x 50 8
7 |PS-M16X30ZP BOLT-M16 x 30 12
8 |PS-M12X35ZP BOLT-M12 x 35 30
9 |PS-M12X30ZP BOLT-M12 x 30

10 |CPS-M16NZP NUT-M16

11 |CPS-M12NZP NUT-M12 34
12 |CPS-M16WH WASHER-HARDENED-M16 28
13 |CPS-M12WH WASHER-HARDENED-M12 68

PSA-D11T-F/L+RHW 6-8-12

Pg24




FOLDING LADDER

POWER
STEP

Caterpillar D1 1T Dozer

o 3
©
C
©
I
o o
..n_l.b —\ — ")m)7, m
lnw C \ ‘\‘ \\ / Ly P
o \ )) o ) WD
) \VadlV,
O
N_ 2\
<
[Q\V
N~
1 \
™
AN
S
@
g "
x
2 \
O
z (=)
)
0
¢ S
<
2 ©
E
E ()
C
©
- S :
< i3
< &) W
S 5
o o
..w <
@ 2
; S ;



FOLDING LADDER

Caterpillar D1 1T Dozer POWER

STEP

(]

Section 4-4 Landing Assembly Rear  23172A-NG Updated Handrails
See Drawing Page 25
Item |Part No. Part Name Qty
PS-23172 LANDING ASSEMBLY - REAR 1
PS-23175-NG HANDRAILS-REAR - NEW GENERA TION 1
PS-23174-02 REAR LANDING BRACKETS - OUTER-LHS 1
3A |PS-23174-04 REAR LANDING BRACKETS - OUTER-RHS 1
4 |Ps-23174-01 REAR LANDING BRACKET - INNER-RHS 1
4A  |PS-23174-03 REAR LANDING BRACKET - INNER-LHS 1
5 |PS-21990 RIPPER LIGHT BRACKET 1
6 |PS-M16X50ZP BOLT-M16 x 50 8
7 |PS-M16X30ZP BOLT-M16 x 30 12
8 |PS-M12X35ZP BOLT-M12 x 35 30
9 [PS-M12X30ZP BOLT-M12 x 30
10 [CPS-M16NZP NUT-M16
11 |CPS-M12NZzP NUT-M12 34
12 |CPS-M16WH WASHER-HARDENED-M16 28
13 |[CPS-M12WH WASHER-HARDENED-M12 68

PSA-D11T-F/L+RHW 6-8-12 Pg26



FOLDING LADDER
Caterpillar D1 1T Dozer I g-cr)\EAé)ER '

Section 4-5 Spreader Assembly PS-23170A

PSA-D11T-F/L+RHW 6-8-12 Pg27



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-5 Spreader Assembly 23170A
See Drawing Page 27

POWER
STEP

Item |Part No. Part Name Qty
1 [PS-23170 SPREADER 1
2A |PS-21931 98 ISOLATOR PIN BRACKET-OUTER LEFT 1
2B [PS-21931-97 ISOLATOR PIN BRACKET-OUTER RIGHT 1
3 |PS-21931-99 ISOLATOR PIN BRACKET-INNER 2
4 |PS-23173-05 WASHER PLATES 4
5 |PS-23173-06 WASHER PLATES 2
6 |PS-21933 ISOLATOR BUSH PIN 4
7 |PS-21930A ISOLATOR MOUNTING ASSY. 12
8 |PS-23173-01 REAR INNER MOUNT BLOCKS 2
9 |PS-23173-03 REAR OUTER MOUNT BLOCKS
10 [PS-21929 REAR LANDING POST 2
11 |CPS-M20X60ZP BOLT-M20 x 60 12
12 |CPS-M16X50ZP BOLT-M16 x 50
13 |CPS-M12X40ZP BOLT-M12 x 40
14 |CPS-M12X25ZP BOLT-M12 x 25 40
15 |CPS-M16NZP NUT-M16
16 |CPS-M12NZP NUT-M12
17 |CPS-1/2"NN NUT-NYLOC-1/2" UNC
18 |CPS-M20WH WASHER-HARDENED-M20 12
19 |CPS-M16WH WASHER-HARDENED-M16 4
20 |CPS-M12WH WASHER-HARDENED-M12 48

PSA-D11T-F/L+RHW 6-8-12

Pg28




POWER
STEP

FOLDING LADDER
Caterpillar D1 1T Dozer

Drive Unit Assembly

Section 4-6

Pg29

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-6
See Drawing Page 29

Drive Unit Assembly

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-63014 HYDRAULIC CYLINDER (Refer Page 22) 1
2 |PS-21974 DRIVE MOUNTING FRAME 1
3 |PS-21959 SECTOR GEAR 1
4 |PS-21984 DRIVE GUARD 1
5 |PS-21954 ACTUATOR CYL. MOUNTING ASSEMBLY 1
6 [PS-21991-02 MOUNTING BAR-PROXIMITY SWITCH 1

6A |PS-21991-01 STRIKER 1
PS-61006-2 GREASE NIPPLE M6 STR. 4
PS-21940-03 PIVOT PIN KEEPER PLATE 1
PS-21959-09 SECTOR GEAR BUSH 2

10 [PS-21959-08 SECTOR GEAR HUB 1

11 |PS-21959-05 CLAMP RING 1

12 |PS-21959-06 SPACER RING 1

13 [PS-M24X120ZP BOLT-M24 x 120 2

14 [(CPS-M20X65ZP BOLT-M20 x 65 4

15 |CPS-M12X70ZP BOLT-M12 x 70 8

16 [CPS-M12X25ZP BOLT-M12 x 25 10

17 |CPS-M10X30ZP BOLT-M10 x 30 4

18 [CPS-M10X15ZP BOLT-M10 x 15 4

19 |CPS-M5X15ZP BOLT-M5 x 15 6

20 |PS-M24NN NUT-NYLOC-M24 2

21 |PS-M20NZP NUT-M20 4

22 |CPS-M12NZP NUT-M12 14

23 |CPS-M12NN NUT-NYLOC-M12 3

24 |CPS-M5NN NUT-NYLOC-M5

25 |CPS-M24WH WASHER-HARDENED-M24

26 |CPS-M20WH WASHER-HARDENED-M20

27 |CPS-M12WH WASHER-HARDENED-M12 20

28 |CPS-M10WH WASHER-HARDENED-M10 12

29 |CPS-M5WH WASHER-HARDENED-M5 12

PSA-D11T-F/L+RHW 6-8-12

Pg30




FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-7

PROP Assembly 23160A

Item |Part No. Part Name Qty
1 |PS-23160 PROP MOUNTING FRAME 1
2 |PS-21945 PROP 1
3 |PS-23161 PROP SPACER FRAME 1
4 |PS-23160-16 ROOF BUTTON 2
5 |PS-23160-14 BOLTING PAD 2
6 |[PS-23160-13 SPACER 2
7 [PS-21930A ISOLATOR MOUNTING ASSY. 4
8 |PS-40003 BUFFER 4
9 |CPS-M12x120ZP BOLT-M12 x 120 4
10 [CPS-M12X35ZP BOLT-M12 x 35 16
11 [CPS-M12X25ZP BOLT-M12 x 25 6
12 [CPS-M12NZP NUT-M12 20
13 |CPS-M10NZP NUT-M10 4
14 [CPS-M12WH WASHER-HARDENED-M12 46
15 |CPS-M10WH WASHER-HARDENED-M10 4

PSA-D11T-F/L+RHW 6-8-12

Pg31




FOLDING LADDER
Caterpillar D1 1T Dozer

Section 4-8 Hydraulic Cylinder
Incl. Items 1A,1B,2,3,4.5.6,7,8,9,11,12,13.

PS.63014 AH

POWER
STEP

Iltem [Part No. Part Name Qty
1A [PS-63014A HYDRAULIC CYLINDER 1
1B |PS-63014-P PIN - CYLINDER- (WITH RETAINER) 2
1S [PS-63011K SEAL KIT (NOT SHOWN) 1
2 |PS-63201 VALVE - PILOT OPERATED LOCKING 1
3 [PS-61158-0.30 FITTING - RESTRICTION 90 DEG 2
4 |PS-61154 FITTING - ELBOW- O RING 1/4BSPPx9/16"JIC 1
5 [PS-61157 FITTING - O RING 1/4BSPPx 9/16"JIC 1

6 [PS-61163 REDUCER JIC x BSPP 2
7 |PS-61160 TUBE 2
8 [PS-60047 FERRULES/NUTS 2 x each 1
9 [PS-60051-2.8 HOSE- HYDR. (9/6"JIC SWIVEL FITTING 2.8M) 1
10 |PS-61151 FITTING-ELBOW 7/16"JIC 1
11 |PS-61145 FITTING-SWIVEL 9/16"JIC 1
12 |PS-61153 FITTING-O RING 1/4"BSP x 7/16"JIC 1
13 |PS-60050-2.8 HYDR. HOSE 7/16” SWIVEL FITTINGS 1

PSA-D11T-F/L+RHW 6-8-12

Pg32




FOLDING LADDER
Caterpillar D1 1T Dozer I g-cr)\EAé)ER '

Section 4-8 Hydraulic Cylinder
See also Drawing page 32

Double Acting Hydraulic System with
directional Control Valve and Cylinder

Lock Valve
24% DC Motor Hydraulic
- Pum -
/ ‘-\\x". '\ Ol p

| |} Sl
|

M | \ </ Reserol
Y , esenoir
e T T

24% DC Directional
Control \Valve A A /

A |
(Pump Mounted) !\“ v

Double Pllot Operated
V1 V2 Check ‘alve
(Cylinder Lock “Yalvwe)

C1

0.030" 1" R ——— .|, 0.030"

Y
i i

Restriction /| 1" Restriction

PSA-D11T-F/L+RHW 6-8-12 P933



FOLDING LADDER
Caterpillar D1 1T Dozer l EQ\E%ER '

Section 4-9 Power Pack PS-80103A-SLD
See Parts Lists Pg 39

@ e Hoses shown @
dotted

Pg34



FOLDING LADDER
Caterpillar D1 1T Dozer gg\EAé)ER

Section 4-9 Power Pack PS-80103A-SLD
See Parts Lists Pg 39

i [ POWER STEP
EP
INTESXIUEPHTOSF.I[ TSl DISYUNTOR DE ENERGIA
A DE BATERIA
(POSITIV

_INTE
AISLAMIENTO D

(POSITI

. WORKLIGHT
. 2PIN

BEACON - 3 PIN CPS-ACX-2910

CPS-ACX-2911
3 = /

View B

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800PSI.

IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY.

Pg35

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer gg\EAé)ER

Section 4-9 . Power Pack PS-80103A-SLD

(Includes Electrical controls &  Accessories)
See Photos Page 37 & 38

Item |Part No. Part Name Qty
PS-80103A-SLD POWER PACK ASSEMBLY 1
PS-21107-METAL MOTOR ENCLOSURE- SEALED 1

3 |PS-80103A POWER PACK 1
3A |PS-80103-CLAMP CLAMP ELECTRIC MOTOR 1
PS-82415 AUDIBLE ALARM 1
PS-84214 BRIDGE RECTIFIER 1
PS-82492 SOLENOID 24V START MOTOR 1
7 |PS-60051-900MM 9/16” |HYDR. HOSES 9/16"JIC STRAIGHT SWIVEL 1
7A |PS-60050-900MM 7/16” [HYDR. HOSES 7/16"JIC STRAIGHT SWIVEL 1
8 |PS-61152 HYDRAULIC FITTING 9/16” 1
8A |PS-61150 HYDRAULIC FITTING 7/16" 1
9 [PS-61177 HYDRAULIC FITTING 9/16" 1
9A |PS-61176 HYDRAULIC FITTING 7/16” 1
10 |PS-84213 135A CIRCUIT BREAKER 1
11 |PS-84212 5A CIRCUIT BREAKER 1
12 [PS-84303 ISOLATION SWITCH- (INCLUDING BRACKET) 1
13 |PS-1712080 SEALED WIRING BOX 1
14 |PS-73012 TOGGLE SWITCH KIT 1
15 |[PS-82493 BATTERY FEED STUDS 2
16 |PS-HD10-5-16P 5 PIN SOCKET 1
17 |PS-41010 DECAL-Battery Isolation 1
18 ([PS-41011 DECAL-Battery Supply C/B-135A 1
19 [PS-41012 DECAL-Controller Supply C/B-5A 1
20 |PS-41013 DECAL-Battery Supply-Posltive 1
21 |PS-41014 DECAL-Battery Supply-Negative 1
22 |PS-41023 DECAL-Up/Down 1
23 |PS-41024 DECAL HYDRAULIC-HOSES 1
24 |PS-41041 DECAL OIL TANK 1
25 |[PS-41019 DECAL BRIDGE RECTIFIER 1
26 |PS-41017 DECAL SOLENOID 1
27 |PS-41018 DECAL ALARM 1
28 |PS-41016 DECAL RAISE/LOWER SWITCH 1
29 |PS-73010 RUBBER BOOT RED 4
30 |PS-73009 RUBBER BOOT BLACK 2
31 [PS-HD10-3-16P 3 PIN SOCKET (PARK BREAK) 1
32 [PS-HD10-5-16P 5 PIN SOCKET (AUT O-RAISE) 1
33 |PS-41032 DECAL AUTO-RAISE SOCKET 1
34 [PS-60051-2.8M HYDRAULIC HOSE 9/16” x 2.8M 1 Not Shown
35 [PS-60050-2.8M HYDRAULIC HOSE 7/16” x 2.8M 1 Not Shown

PSA-D11T-F/L+RHW 6-8-12 Pg36




FOLDING LADDER
Caterpillar D1 1T Dozer gg\EAé)ER

Section 4-10 Electrical Controls

Control Pendant Switch
Mounted on Handrail

Proximity Switch  Assembly

Mounted on Fixed Landing PS-77005
PS - HD16-5-16S
5 PIN PLUG

PENDANT SWITCH HARNESS

Cab Harness & Equipment
Refer Wiring Harness Drawings

» ACCESS (@)
STAIRWAY ¢

Pg37

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer I gg\EAé)ER '

Section 4-10 Electrical Controls
See Photo Page 37

Item [Part No. Part Name Qty
1 |PS-73013 CONTROL PENDANT SWITCH 1
2 |PS-73013-B CONTROL PENDANT BRACKET 1
3 |PS-77005 HAND RAIL SWITCH HARNESS 1
4 |PS-77009AR AUTO RAISE HARNESS 1 Optional only
5 |PS-77004 CABIN TO SWITCH HARNESS 1
6 |PS-75430 PROXIMITY SWITCH 2 1 x Optional
7 |PS-77002 CABIN BOX LED LIGHT INDICA TOR 1
8 |PS-77003 WIRING HARNESS IN CABIN 1

WARNING

LOW OR FAULTY BATTERIES WILL VOID
WARRANTY ON THE POWER PACK AND ALL
ELECTRICAL SWITCHES AND COMPONENTS

PSA-D11T-F/L+RHW 6-8-12 Pg38



FOLDING LADDER
Caterpillar D1 1T Dozer

POWER
STEP

Material Kit supplied PS-P/PACK-ISO. KIT

LOCTITE 243 TO APPLY ON
HYDRAULIC TANK SCREWS

TANK PAD MADE OF
RUBBER

4 EACH RUBBER
MOUNTS WITH
HARDWARE

MALE & FEMALE 7/16
AND 9/16 HYDRAULIC

CAPS FOR THE HOSES

2 EACH 3/8" X 1 %" BOLTS

PSA-D11T-F/L+RHW 6-8-12

Pg39



FOLDING LADDER
Caterpillar D1 1T Dozer

POWER
STEP

Section 4-10 Electrical System - W _iring Diagrams_ Page 1

Buo | wow g xoaddy
Wmpua) TY IN YA[J SSAWIRE
SPISUJ SSIUIRY MM €

L n ‘O'N u ! qan woddng apye;)
e B6°6-81(1H-5d SPId - -
T YN T Y] 14 SsamIey Id *seg \
~a IOTOLSAN/d | COTOL-Sd N/ e N LELTXOV-SdD N/d IELIXIV-5dI N/d
ssowaey) Apddng
DEFSL N4 .
YoM 0% IauSER aopRA () MOPRA CUTENY
PPy (V) .\- Py Py
g (a) angg angg
g s YD) SI2ALT SHH
5 , ua s pl .
SSALINY Y2uG Dpuipxedq o3 wiqey puy Sawnr] payng Lﬂﬂ.w.”ﬂ-q””" v (paambay Jp) ssaunsvy wosuaxy
J0333un0) L] § i TT0LL N/id
¥9
*
Ajddng udy M LELTXOV-SdD N/d
LITFR-Sd N/
WAMYHHH L1 [emmaa L f g (] [PUTmIA]
*peds) . ICLIXIV-SdD NId
Apddng wonmusy
PUE AJQUIDSS Y 2504
AMSAUAE P UNO]Y
dazzng THARIOS %D N/d
TONLL N/
(ssauampy pue xog sopEmpu))
g
umagqdpy Jappe|
A0JEMPpU
el Py
xog
uige;’
e CUITENY
ﬂ u&mu-.—m NAO@/4N 3aavt

Pg40

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER

POWER
STEP

llar D1 1T Dozer

Caterp

Non Auto-Raise

lagrams  Page 2

D

Iring

Section 4-10 Electrical System - W

AuQ uondAaI( [RUSIS 104 PIsN = —.Huu_m_w.r_ = M._
PITHS N/d [@))
1Y asprag X0(] 10J29UU0D UI SAIIM dIedS 0N 3)ON o
SIFZ8 N/d wow [ O8O Or OTmg
2ANSO[IUT] J0)OJ\] UI pUR AP oo OO 21edg
g OV WV U0 PAJUNOJA AB[IY pue WIof] 4.OeO1 ury 01 O.ﬂ:g
- ul
_I s [0SO "™ |01 Ot g
-Q I X0g 10)d3uu0
2 MYM/PIY 1 dansig
S AMAPTE
=T T SOrI8 N/d T
1030 dn)
aunyaEy
MO[P X JA0)eJOS] [enue]y
LLVE LLVE PN ST WAISAG ISIEY 0JnY JI X0g 10)3duu0)) Jo 9 3 S sod U quif dA0WIY (6)
LOOPNI N/d - "PINN LON SI WAJSAS ISTEY 0Ny JI X0 10139uU0)) Jo 9 % ¢ sod yury (8)
. 11Z1F N/d : %ﬁm aporq ATl ATl 1101#-Sd 18920 - Snid
20 0L UINMS : £1TH8-Sd $ar1neq Jjo e A[ddng 1amo 10§ papddng 1oxeaag ynair) dwy g (1)
JnQ IN)) [BULIdY |, - = = = (JJO) Pasea|ny umoys ajerg yie (9)
F00LL-Sd (da3s uo pajunopy) parpddng ssouaey
aInsopuy 0EFSL-Sd SULILAN SN[ YIMS O Buse ]y ()
AYA/PY Py ROt |
@ 10)J0Jy] U SUONIIUUO)) £00LL-Sd panddng SuLua gv)) ssauaey )
il —— 0] P2123UL0)) 3] O, Z00LL-Sd panddng SuLipy xog gv) (€)
T6FT8 N/d JARESIN PUE 2ADISOY GET0EL-Sd 19¥delq Yaing
PIOUBIOS AMSEN sa[qes) A1aneg urey €10€L-Sd UINMS Yia parjddng ssaute] yajimg ey puey (@
900LL-Sd panddng sduwie] Bunuiey xog gv) (D
'SHLON
u_e_.m.a—n_z.w.m
(un) yaeg 1Mo 0) pajunopy) A (saudn ey 0) aso)) pajunojy) & £
’ €0EP8 N/d . - N
£1ZF8 N/d YIS TSI £1ZP8 N/d s
40 duy g1 doys 1amoy 40 dury g1
U215)
anjg
B En{TTATS)
UMDY 10129010 Pay
onig l|ﬁ £019L-Sd
TITE8 N/d s 4l sms
) duy g
L -
) MO[I( (§) puE (§) $a30u 20§
9 LA qulg STyury
o 6 i . u A/ uou 1oy paambau jryury
AP | .M = LLON
MO[2X o uMo(] € anpg v $ a
6TFT8 N/d uowwioy) | —19:0 m INYAN/PIY o N
prousjos dneIpAH 7 n v UMO(] - MOJPA R pry
- ¢ z [3215) F 5 &
= MO[PA d91-$-01adH-Sd S9I-S-91dH-Sd
Jlu - : M_ . ,_ Ir 1d 4 m
[T MO 0€L N/d S
b _ R | ST o gewesiNg @
ainsopuy 1ojo -8 N {aa “_
asieaopny oN | uondp ._«__.z_m :m.cn:.__,\m =m..wm~_w.‘.=~.uw.‘._=u.\.w 2INSO[PUY I0)O\ iy pury T
3 ey puey jo doj, uQ paunofy 5
N h :m LOOPNIT N/d Yoyms [iey puey a
20-1020 Sy A £106L-8d N/d s
%
a



Auto-Raise

POWER
STEP

lagrams Page 3
Pressure Switch Operated

D

Iring

Section 4-10 Electrical System - W

FOLDING LADDER
Caterpillar D1 1T Dozer

AuQ uond.Q [RuSIS 104 PIs) c 3

] panLd I o
._u-.._uuuuvvu_ me—u_hm— . il X0(] 10)39UU0) UT S3.11M dards 0N 12)0N Mv
STFZ8 N/d T o [ 04O OrO1r—mg o
21NSO[IUF J10)0]] UI pue e ] Ot © (@] O.gml
g )V xn»k.ﬁ\ U0 PAUNOJ\ AB[DY PUE UIOH —— 090 01 Ot
i v [2f O O O —mwwig
-, /4 X0g] 10)22Uu0”
d [T
h] 2= == AMAN/PY =
MopPA = = cop8 N/ = (4D Jo ap1§ pueH Yy wo)jog 13mory)
A /PON 100 dn) i AV YNNG Djedg YIB I8N PIUNOJY $10)I3UU0)) SSIUIBH V) PUR SSIWIRH YNIMS O5)
UNPEN
AA/PIY 10)E[0S] [BNUBLY HLON
1101#-Sd [®32Q - snid
LOOPNI N/d LLvd LLvd C1TER-Sd saraneq jjo ey Ajddng 1amo 10y parddng Jayearg ymax) dury ggp (L)
LITIF N/d 55y apoiqt AZL ATl (JJO) paseaay umoys axeig Mie 9)
Saq 0L uopmg g = P00LL-Sd (d9s uo payunopy) parddng ssaurey
INQ I [EuLdy |, _ s

il - i 0EFSL-Sd BuLIA Snid yajimg 09 Iausepy ©
€00LL-Sd panddng Buiigg g0 ssouaey (2]
e aansopuy 200LL-Sd panddng Sutupy xog gv) (£)
J0JOJ\ UL SUOLIAUUO) AE10EL-Sd WHRIY YIS
| — 0) PaJIIULOY) 3G O, E10€L-Sd UNMS Wis parpddng sSOUTEH PINMS [IBY putH @
6178 N/d aanuSIN puE IANISO] 900LL-Sd panddng sdwer] Butuies xog gv) (n

PIOUd[OS I1ASBA saIqu) Alopeg uIey *SHLON
= ._e_-m..:::.wm__. S91-5-91AH-Sd (GS1210)Y) 0EFSL N/d
\m axedg YONAMS 05) dJduBefy
1 DE] 13M04 0) pajunoy SILId)IeY 0) IS0 2)uno
Oy .M_Nvm ﬂ\n_. pajunogy) C0EPS N/d ( neg - 1D n. Junogy)
. M&:»v ISBIN
g0 duy gg1 91§ 1amog 4 dury g b anjg J
AwueI()
10320uu0)) pay
g .r.iﬁ.mmm_. UILMS ayelg yied
N_Nmm N/d A4l ams & UG o
D duy ¢ 5
j L@ u m,\ a[dyd
Y o (o]
ol \/ e/
Py 6 P AV 10 OPIS HA Wonog 15407 pajunojy
= payddng Sunyy pue
SIMAUP ¥ .u el =
WOIPA 2 i L] il m 2
6TFT8 N/d uowwoy) | —19:9 - q |
PIOUD[OS dNEIPAH 7 v - o
. < T — . !
- \ MO[PA d91-6-01AH-Sd | S91-$-91aH-Sd ¥ @
il 1 y Ir 1d | ©
e MO[PA TI0EL N/ LI €10€L-Sd N/d =
VEONTY YRS WELG R N aumsopuy he.a.mm =u=m _um__: n_h _zu\w_ dE10€L-Sd ww W
: 8 “Sd N 2INSOPUY 1030 “Sd N

paeiad( aunssag g uondo Lt yonms usoqdn X0g 10)23Uu0)) A IO ey piss H
39 LOOPNI N/d 11y puey T
N “— ——m Assy apoiq] ey puey jo do, ugy payunopy 5
01020 § YONMS [iey pueH =
<
(%]
o



POWER
STEP

FOLDING LADDER
Caterpillar D1 1T Dozer

L -
2] AquQ) U0y [BUSIS 10, PIsn =
T 2 O s N . it
] ) uodeag - = e
Y o 131J1)2ay ABpLig ) X0(] 10)30UN0I UT SOIIM 2IEdS 0N 2J0N
! (] e — e [08@ er®T—
S o SIFZ8 N/d i il
> O 2INSO[IUY 10O\ Ul pue smpsa oL O Ot O1—mdg
< m U0 PAJUNOJY AB[Y PUE WIOH 4.@00 Oz O.%
= v [2f O O H—mmp
= Z1.-Sd N/d X0g 1019uuo)
< wn | dIn51
= = AP -
oy ) L S T SOMENM ST (AVD J0 IpIS puEH HYER] WoNog LmoT)
a % IMUA/DPU 100y dp) AV YINMG Djedg YIBd I8N PIIUNOLY $10)IUU0) SSIUIBH V) PUB SSIUIBH YNNG O
a o - g aunpE
= AP 10)E|0S] [enuEBA SHLON
LI0T#-Sd [822Q - snjd
m LOOKNI N/ LLvd LLvd C1TFS-Sd sataneq Jjo »ey Ajddng 1amo 10) parjddng aaxeaag ynaar) dury g (L)
I LITIP N/id Kssy apoiq AT A (JJO) paseafay] umoys aeag yied (9)
o 30q 0L yNms i FOOLL-Sd (9§ uo pajunoyy) parpddng ssawiey
(@) nQ N [puLdY |, T : + 7 0EPSL-Sd BULIA\ SNId YNNG OO dBdUBElY ©
o £00LL-Sd panddng Suta gv)) ssautey ()
a) o T ainsopuy 200LL-Sd payddng Sutita xog gV (3]
@ J0JOJ\] U SUOLIIUUO)) GE10EL-Sd PRI YIIMS
m { PP 0} PaJAUL0T) 3G O, £10£L-Sd YINMS s parfddng ssautey yayms [rey puey @
= 76178 N/d 2AnESIN pUE JANISO 900LL-Sd patddng sduer] Suiuiesy xog gv) (1)
— PIOU[OS IASEJN] g S ‘SHLON
= 2 SAqe) Addpeg ey !
W .E_.m.aE:.m.__ m.E.m.oE:.m,.M__ (ste10InY) 0EFSL N/d
\m ” - - b YIRS 01) dnausey
aedg 0|m>w|4 L
' (un) yoed Jamog 0) pRIuNopy) COEP8 N/d (sarianeg 0) 3S0[) PAUNOLY) =ueh_u =1l [ UM
m EITF8 N/d YONMS ._v—v,_“.z £1TH8 N/d
) 40 dury g da)§ 1amog 40 dury ggp &l onjg J
— a [uLIQ
(2} d0)2auu0) pay
V. - . _ EYTTATS)
2 F i O i -
—_ [ 7 Neag sied UMM suly
[qy) g N_wa N/d / & 41 ame - Bulip suiysep _
nﬂu L £ Py YOUMS MEIg YT JUNPEN
)
(&) 9
[ (]
S &/ :
w SUA/PoU X .M
MOIPX 2 < anig ¥ = dysngy T O
6TFT8 N/d uowwioy - | dle:el- NN /PIY G
o pIoud|os dneIpAH y A0( - LA DR
;l.. Jhl &5 wopA | P d91-5-01aH-Sd | S91-S-91AH-Sd ’ '
1 ir Id !
< »eg MO[PA TI0EL N/ Jguel( ! €10€EL-Sd N/d
ASIRIOINY YA - Medg i L&) 1 2IN3L Joy HEL0EL-Sd N/d sS
- " INSOPU 1030 - N y e RIELE
m paeiad 21380, £ uondo ! ._.:_‘——_z =ﬂ>_>cn_\._«.m emumm—._h:—.uw.u:.ﬂ,.\% el Ca R | . __mm__ﬁnu_m
i N h@@e—m LOOFNT N/d 1tey puey jo doj, ug paunoyy
..m 70-1020 Assy apoiq YoM ey puey
(]

Pg43

PSA-D11T-F/L+RHW 6-8-12



FOLDING LADDER
Caterpillar D1 1T Dozer gg\EAé)ER

Section 4-10 Electrical System - W _iring Diagrams _ Page 5

0201-02

WIRING HARNESS 1 Sheet 5

5 Red/White
6 Red
7 Red/White - Beacon Red/ White to Beacon
Red/ White from Rectifier
Go SW. Auto Raise Orange Black - Earth
Plus Park Brake SW. 1 8 Blackx ¢ axths
Step Down Yellow - Down 2
3
Step Up Blue - Up 4
Park Brake Harness - P/N: -PB
Plug Term Colour Terminal ID.
©) Red - COM Length 10m
(A) Red/White - N.C. (Harness Flex No 12)
B) Orrange - N.O.
Go Switch Harness (Auto Raise) P/No 77009-AR
Plug Term Colour Terminal ID.
(B) Blue - No. 1 Terminal N.C. Contact
: . Length 10m
(E) White (Spare) - No. 2 Terminal N.O. Contact (Harness Flex No 12)
(A) Orange - No. 3 Terminal N.C. Contact
©) Brown (Spare) - No. 4 Terminal N.O. Contact
Go Switch Harness (Cabin to Go Switch) P/No 77004
(Cabin Indicator Ladder Up/Down)
Plug Term Colour Terminal ID.
(B) Black - No. 1 Terminal N.C. Contact
A Length 10m
(B) Black - No. 2 Terminal N.O. Contact (Harness Flex No 12)
(Bridge No. 1 and No. 2 in Go Switch)
(A) Red - No. 3 Terminal N.C. Contact
©) Yellow - No. 4 Terminal N.O. Contact
Hand Rail Switch Harn P/N 1
(Handrail SW to Power Pack Box)
Plug Term Colour SW Contacts
©) Red/White - No1l - Length 10m
D) Blue = No2 - (Harness Flex No 12)
(B) Yellow - No3 -
(A) Green - No 4 =

PSA-D11T-F/L+RHW 6-8-12 Pg44



FOLDING LADDER
Caterpillar D1 1T Dozer

POWER
STEP

Section 4-10 Electrical System - W _iring Diagrams _ Page 6

WIRING HARNESS 2

Go Switel

Auto - Raise Connection

N.C. - Orange -
N.O. - Brown -

Up/Down Lights Connection

nd Control Switch - Moun n i /Na 7.

Power Step Wiring Harness (10m) and Connections Supplied

Contacts
| - Red/White -
2 - Blue -
3 - Yellow -
4 - Green -

Standard Switch Wiring and Connections

PSA-D11T-F/L+RHW 6-8-12

0201-02
Sheet 6

Blue
White (Spare)

Black I "
Black Linked

Power Supply

Up Switch

Down Switch
Start Sol Motor
|FRS Power Pack
only (Spare)]

Pg45



